
Effect of pre-oxidation by chlorine/permanganate on surface water
characteristics and algal toxins

Ali A.M. Gada,*, Sheren El-Tawelb

aFaculty of Engineering, Civil Engineering Department, Assiut University, Assiut 71516, Egypt, Tel. +20 1005326261;
Fax: +20 882301899; email: aligad64@yahoo.com
bFaculty of Science, Botany Department, Assiut University, Assiut 71516, Egypt, Tel. +20 1003708622;
email: shereneltawel2004@yahoo.com

Received 16 December 2014; Accepted 23 August 2015

ABSTRACT

Previous studies on water treatment processes confirmed that pre-oxidation of the surface
water improves the coagulation and filtration processes. However, only few studies focused
on its effects on algae and their toxins. In this study, the variability of microcystins through
[...]
iron and manganese. The use of permanganate was
found to be more effective for oxidizing manganese
than aeration or chlorination [9]. Permanganate pre-
oxidation obviously enhanced the coagulation of sev-
eral kinds of surface water [10]. Its reducing product,
manganese dioxide (MnO2), incorporates into the algal
floc and increases its specific gravity, consequently its
settling velocity. Knappe et al. [11] studied the effect
of permanganate concentration (C) and the contact
time (T) on the removal efficiency of algae. They
reported that the algal removals improved with
increasing CT, under the same alum dose (40 mg/L).
Pretreatments with 0.5 and 3 mg of KMnO4/L resulted
in 75 and 96% algal removal, respectively, with 3 h
contact time. To avoid the formation of DBPs from
chlorination and ozonation, potassium permanganate
(KMnO4) may be introduced as an alternative preoxi-
dant when treating eutrophic source water [3].

Prokaryotic organisms (identified by a variety of
names including, Cyanophyta, cyanobacteria, and
blue-green algae) are ubiquitous in most fresh water
bodies. If Cyanophyta blooms occur in surface water
used as a drinking water source, the water utility may
face several water quality problems. Taste and odor
compounds may be produced by many species of
cyanobacteria and are difficult to be removed by set-
tling. The greatest concern in terms of human health
is the production of low molecular weight metabolites,
often referred to as cyanotoxins. At least 3 of 50
known genera of cyanobacteria are capable of produc-
ing toxins, and that between 50 and 70% of
cyanobacteria blooms are toxic [12,13]. Cyanotoxins
can be found either inside (intracellular) or outside
(extracellular) the cell.

The cyanotoxins have a variety of toxic properties
that are categorized according to their modes of action
in mammalian test systems. These categories include
neurotoxins (e.g. saxitoxin and anatoxin), hepatotoxins
(e.g. microcystins and nodularins), and lipopolysac-

charides. The hepatotoxins have the widest distribu-
tion in natural waters; of these liver toxins,
microcystins (MCs) are the most commonly encoun-
tered. Several Cyanophyta genera including, Mycrocys-
tis, Anabaenopsis, Anabaena, Nostoc, and Oscillatoria
produce MCs. Since there are over 70 variants of MCs,
a short list of four variants, LR, YR, LA, and RR, refer-
ring to changes in the amino acids, has been recom-
mended based on their prevalence and toxicity [14].
Microcystin-LR (MC-LR) is the most common variant
of these cyclic peptide hepatotoxins [15]. Its toxicity
has prompted the World Health Organization [16,17]
to publish a guideline value of 1.0 μg of MC-LR/L for
drinking water.

Conventional treatment processes involving set-
tling or air flotation followed by filtration can be effec-
tive for removing the intact Cyanophyta cells
including their intracellular toxins. The removal of the
dissolved or extracellular toxins cannot be achieved
with this conventional treatment. They can be
removed by adsorption onto granular or powdered
activated carbon, or by chemical oxidation using chlo-
rine, ozone, or potassium permanganate [18]. The
effectiveness of granular or powdered is a water qual-
ity specific, carbon specific, and toxin specific.
Although several oxidants inactivate some cyan-
otoxins, it is important to remember that not one oxi-
dant inactivates all cyanotoxins. Drikas et al. [19]
found that the chlorination process was effective for
destroying MCs and cylindrospermopsin at pH < 8. It
was ineffective against anatoxin-a at pH 6–7. They
reported that ozone effectively inactivates MCs and
anatoxin-a. The saxitoxins were not effectively oxi-
dized to low levels. Drikas et al. [19] evaluated the
effectiveness of KMnO4 in destroying MC-LR; they
found that it is more effective than chlorine for
destroying the soluble MC-LR.

Numerous studies have shown that preoxidants
such as ozone, chlorine, or permanganate can improve
the algal removal by coagulation and filtration pro-
cesses [3,8]. However, there is a little information
available concerning the occurrence and evolution of
the cyanotoxins within the treatment plants that use
preoxidants as a preliminary treatment strategy. A
reliable method for the removal of the commonly
occurring cyanotoxins in a wide range of water would
be of a great value to the international water industry
[13]. The most desirable way to remove cyanotoxins
from the water body is by removing Cyanophyta cells
with the toxin intact.

This research aims mainly to study the behavior of
the intracellular and extracellular microcystins within
a full-scale conventional treatment plant where the
surface water is pre-chlorinated and to gain a better

A.A.M. Gad and S. El-Tawel / Desalination and Water Treatment 57 (2016) 17922–17934 17923



understanding on the effect of the various treatment
stages on the fate of these cyanotoxins. In addition,
laboratory jar tests were implemented to assess the
direct effect of different doses of potassium
permanganate as an alternative preoxidant on the
water characteristics, algal count, and microcystins
concentration.

2. Materials and methods

To investigate the effect of pre-chlorination process
on the surface water characteristics, algal count, and
cyanotoxins, two treatment scenarios (with and with-
out pre-chlorination) were performed on a full-scale
plant. Because of their chemical analogy with the com-
mon operating conditions, they were allowed by the
water authorities. As it is not allowed to try new
chemical preoxidants on full-scale plants, laboratory
jar tests were performed on permanganate pre-oxida-
tion in a trial to find a suitable substitute to chlorine
pretreatment due to its harmful byproducts. The
significance of all measurements was evaluated by
statistical analyses, error bars are illustrated on the
graphs, and standard errors are presented.

2.1. Field investigations

2.1.1. The full-scale plant

Assiut University hydro-compact drinking water
treatment plant (HC-DWTP) was selected in this study.
The plant purifies surface water of El-Ebrahemia canal,
which is branched from the Nile River. In particular, it
uses pre-chlorination as the first treatment stage and it
is challenged with a high level of cyanotoxins.
Mohamed [20] revealed the presence of toxic
cyanobacteria in some surface water bodies in Egypt.
Increased eutrophication due to the agricultural,
municipal, and industrial run-off has contributed to the
growth of toxin producing cyanobacteria in Egypt [21].

HC-DWTPs are complete containerized plants with
a capacity of 2,400 m3/d. The normal operating proce-
dure of such type of plants is based on conventional
processes, namely primary sedimentation, pre-chlorina-
tion, coagulation–flocculation–clarification, filtration,
and post-chlorination as shown in Fig. 1 and can be
described as follows:

(1) The raw surface water is delivered into the
interspaces of tilted plates within a primary
sedimentation tank, where the coarse impuri-
ties are settled.

Fig. 1. A schematic flow diagram of the processes within the HC-DWTP of Assiut University.

17924 A.A.M. Gad and S. El-Tawel / Desalination and Water Treatment 57 (2016) 17922–17934



(2) The pretreated raw water (RW) is pumped to
the clarifier. A flocculation agent, an alum solu-
tion with a dosage of 40 mg/L is added and
pre-chlorination is applied too. The pretreated
water enters the reaction tank for both flash
and gentle mixing and then settled in a tilted
plates sedimentation tank.

(3) Filter-loading pumps deliver the clarified water
(CW) to downward pressure sand filters to
eliminate the residual small flocs.

(4) The filtered water (FW) is post-chlorinated, col-
lected in a storage tank, and then pressurized
to the water distribution network. A hydro-
phore unit is installed to keep a constant
pressure within the network.

Two treatment scenarios, with and without
pre-chlorination were conducted on the full-scale
plant, HC-DWTP of Assiut University. The difference
between the two scenarios is whether a pre-chlorination
dose was added to the RW or not. In the first scenario,
the normal operating procedure, a pre-chlorination
dose was injected at the entrance of the flash mixing
tank in addition to a second post-chlorination dose,
which is fed ahead of the storage tank as presented in
Fig. 1. However, in the exceptional without pre-
chlorination study case, a unique chlorine dose was
added at the entrance of the storage tank. Comparison
tests between the two treatment scenarios were made
for some of the physicochemical characteristics of the
water, algal count, and MCs concentration. In the two
cases, the produced water from the treatment plant
under study was pumped into the drinking water dis-
tribution network of Assiut University campus.

2.1.2. Field tests

The effects of chlorine pretreatment as well as the
conventional treatment processes on some of the
surface water characteristics (pH value, turbidity,
apparent, and true colors), algal count, and micro-
cystins were investigated. Two treatment trials, with
and without pre-chlorination were conducted on a
full-scale plant, HC-DWTP of Assiut University. In
the pre-chlorination case, a chlorine dose of 2 mg/L
was injected at the entrance of the flash mixing tank,
in addition to another post-chlorination dose of
2 mg/L at the entrance of the storage tank as pre-
sented in Fig. 1. However, in the case of without
pre-chlorination, a unique chlorine dose of 4 mg/L
was applied at the entrance of the storage tank, that
is, where post-chlorination normally goes in. A post-
chlorination dose of 4 mg/L was chosen to equalize
the dose with the sum of the injected doses in the

other treatment case. To collect data, four sampling
points were established on the treatment line as
shown in Fig. 1. The first point represents the RW;
the second point picks samples from the CW after
coagulation, flocculation, and sedimentation; the third
point represents the FW; finally, the fourth point is
located at the outlet of the storage tank to represent
the disinfected water (DW).

2.2. Laboratory tests

2.2.1. The algal culturing

For jar tests, 3 L of water sample was collected
from a fishpond where Cyanophyta grow in abun-
dance. To enhance the growth of Cyanophyta group
in the collected sample, it was enriched with a blue
green (BG11) media to a volume of 6 L and kept at
25 ± 2˚C under a continuous light intensity of
24 μmol m−2 s−1 for 3 weeks [22].

2.2.2. Jar tests

Water treatment operators have used jar tests for
decades to optimize the dosing of the coagulants and
preoxidants. Jar tests are intended to imitate, in 1-L
jars in the laboratory, the processes of coagulation,
flocculation, and sedimentation in full-scale plants.
The studied full-scale water treatment plant covers the
demands of around 12,000 consumers; therefore, the
authorities do not allow trying a new preoxidant such
as permanganate on such full-scale plant. Therefore,
laboratory jar tests were carried out on the enriched
water sample to study the effect of the permanganate
pretreatment followed by alum coagulation on some
of its physicochemical characteristics, algal count, and
MCs concentration.

Basiouny et al. [7] found that the best alum coagu-
lant dose for the Nile River water ranges between 40
and 60 mg/L. The laboratory experiments were car-
ried out with a six-beaker standard jar test apparatus.
The volume of each water sample in the beakers was
fixed at 1 L. The test procedure was performed as
described by Heng et al. [6] for permanganate pre-
oxidation. At first, different weights of permanganate
(0, 0.3, 0.5, 1, 1.5, 2 mg) were mixed at 200 rpm with
the water sample in each beaker for 1 min. Then, all
of the water samples were subjected to 40 mg/L alum
coagulant and mixed at 120 rpm for 1 min. Thereafter,
the samples were slowly stirred for 18 min at 30 rpm,
and then settled for 30 min. The supernatant was
siphoned at 1 cm below the water surface to examine
its characteristics.

A.A.M. Gad and S. El-Tawel / Desalination and Water Treatment 57 (2016) 17922–17934 17925



2.2.3. The algal count

Both the collected water samples from the full-
scale plant of Assiut University and the siphoned
water from jar tests were investigated for their algal
counts. Sedge wick-Rafter cell, 1 cm3 was used for
counting. Firstly, the total number of cells for 30
units of filaments or colonies was counted and the
mean number per filament or colony was calculated.
Then after, the total number of cells per unit volume
of the studied sample could be determined. The
mean count of three replicates was taken into con-
sideration and the data were given as cells/L algal
suspension.

2.2.4. The analysis of microcystins

The MCs of the collected water samples from
both field and laboratory jar tests were differentiated
into intracellular and extracellular by filtration,
assuming that the algal cells would be retained on
0.45-μm glass fiber filters. Thus, the detected MCs in
the filtrate were termed as extracellular and the
detected in the filter residue were considered to be
cell bound or intracellular [23].

To measure the intracellular MCs, the filter paper
of each sample was torn into small pieces and its
retained phytoplankton were extracted in 5 mL of
methanol (95%) at a temperature of 25 ± 2˚C and
dim light for 24 h with shaking. After that, the
extract was filtered through GF/C filter paper, the
filtrate was evaporated until dryness, and the resi-
due was redissolved in 1 mL of distilled water for
detecting the cell-bound MCs. To measure the
extracellular MCs, the filtrate of each sample was
pre-concentrated on C18 cartridge and eluted with
80% methanol. C18 columns were obtained from
Cole-Parmer Instrument Company, USA. The eluted
fraction was evaporated to dryness and the residue
was redissolved in 1 mL of distilled water for
detecting the extracellular MCs.

The concentrations of both intracellular and extra-
cellular MCs were determined as the means of two
replicates by enzyme-linked immunosorbent assays
(ELISA) according to Carmichael and An [24]. The
microtiter plate and MCs reagent kit were obtained
from Abraxis LLC, USA. This assay uses antibodies
against MC-LR, the most common MC, and detects
the presence of other MC variants to differing degrees
[25]. The test is an indirect competitive ELISA that
allows the congener-independent detection of MCs. It
is based on the recognition of MCs and their
congeners by specific polyclonal antibodies. They are
stronger than monoclonal antibodies, as they provide

overestimation of the total sum of MC congeners in
the samples due to the recognition of the free ADDA
group in MCs. The microcystins and their congeners
when present in a sample and MCs-protein analog
immobilized on the plate compete for the binding sites
of antibodies in solution. After a washing step, a sec-
ond antibody label is added. After another washing
step and the addition of the substrate solution, a color
signal is generated. The intensity of the blue color is
inversely proportional to the concentration of MCs
present in the sample. The color reaction is stopped
after a specified time and the color is evaluated by
TECAN® sunrise absorbance ELISA reader at 450 nm.
The concentration of the sample was determined using
a standard curve. The range of MCs standard solu-
tions that were provided with the kit was from 0 to
5 μg/L. Samples showed concentrations greater than
the upper limit of the available MCs standard solu-
tions were diluted to a certain degree to come within
the range.

2.2.5. Measurements of the water physicochemical
characteristics

Some of the physicochemical characteristics of the
collected water samples from the full-scale treatment
plant of Assiut University and the siphoned water
from jar tests were measured as means of three repli-
cates. The Oyster pH meter was used for measuring
pH value. The water turbidity was measured in For-
mazin Turbidity Unit by DR/2000 spectrophotometer